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Date received: 15/05/18 MOTTERANI GINO

VIA VERONA, 31

37060 GAZZO VERONESE (VR)
ITALIA

Date of issue: 21/06/18
Report consists of 8 test reports.

Defects before testing: None

Sample name: Sedia OKITO

SAMPLE N° 251531

Overall dimensions: 390 x 480 x 785 (h) mm

List performed tests:

Seat and back static load test EN 1728:2012+AC:2013

. Vertical load on back rest EN 1728:2012+AC:2013 / 6
. Seat and back fatigue test EN 1728:2012+AC:2013

. Seat front edge durability test EN 1728:2012+AC:2013 (JQ / P
. Leg forward static load test EN 1728:2012+AC:2013

. Leg sideways static load test EN 1728:2012+AC:2013
. Seat impact test EN 1728:2012+AC:2013

. Back impact test EN 1728:2012+AC:2013

PN WN

This document is validated by digital signature and time stamping in accordance
with the Italian laws and the European Directives which regulate the electronic
signature systems.

aging Director
Andrea Giavon

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer.
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SAMPLE N° 251531

Date of issue: 21/06/18
Sample weight: Not determined
Sample name: Sedia OKITO

Side view Rear view

Bottom view

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always
be reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer.
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E— ® CATAS S.p.A.

via Antica, 24/3
33048 San Giovanni al Natisone (UD)
+39 0432 747211 - lab@catas.com

Tests, certification and research

www.catas.com

Testing site:

via Braide Matte, 4

33048 San Giovanni al Natisone (UD)
tel. +39 0432 747211

lab@catas.com

ACCREDIA X
L'ENTE ITALIANO DI ACCREDITAMENTO -

B N° 0027
Membro degli MRA EA, IAF e ILAC

TEST REPORT
251531 /1

Date received: 15/05/18

Date of test: 23/05/18

Date of issue: 21/06/18 ~
Sample name: Sedia OKITO

JS

(i

MOTTERANI GINO

VIA VERONA, 31

37060 GAZZO VERONESE (VR)

ITALIA

Seat and back static load test EN 1728:2012+AC:2013

Test results:

Seat and back static load test, clause 6.4

Seat load Back force Number
N N of cycles Remarks
1.600 480 10 No defects
Note:

Seat front edge static load, clause 6.5

According to EN 1728:2012, back force has been reduced from 560 N to 480 N to avoid tipping.

Seat load Number
N of cycles Remarks
1.300 10 No defects
Note:

The test has been carried out according to table 1 of EN 16139:2013, level L1 - general.

This document is validated by digital signature and time stamping in accordance

with the Italian laws and the Eyropean Directives which regulate the electronic

signature systems.

The sample name and, when

levant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test

report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be

reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer.
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® CATAS S.p.A.
via Antica, 24/3
33048 San Giovanni al Natisone (UD)
+39 0432 747211 - lab@catas.com
wWww.catas.com

via Braide Matte, 4

33048 San Giovanni al Natisone (UD)
tel. +39 0432 747211

lab@catas.com

TEST REPORT
251531 /2

MOTTERANI GINO
VIA VERONA, 31

37060 GAZZO VERONESE (VR)

Date received: 15/05/18 TALIA
Date of test: 24/05/18

Date of issue: 21/06/18

Sample name: Sedia OKITO

Vertical load on back rest EN 1728:2012+AC:2013

Vertical static load on back rest clause 6.6

Test results:

ACCREDIA

L'ENTE ITALIANO DI ACCREDITAMENTO

B N° 0027
Membro degli MRA EA, IAF e ILAC

Seat Downwards
Number of
IoNad fo'r\lce applications Remarks
1.300 600 10 No defects
Note:

The test has been carried out according to table 1 of EN 16139:2013, level L1 - general.

This document is validated by digital signature and time stamping in accordance
with the Italian laws and the European Directives which regulate the electronic
signature systems.

The sample name and, when rele¥ant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1
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TEST REPORT MOTTERANI GINO
VIA VERONA, 31
251531 /3 37060 GAZZO VERONESE (VR)
, ITALIA

Date received: 15/05/18
Date of test: 04/06/18
Date of issue: 21/06/18 o
Sample name: Sedia OKITO

Seat and back fatigue test EN 1728:2012+AC:2013

Seat and back fatigue test, clause 6.17

Test results:

Seat force | Back force Number
N N of cycles Remarks
1.000 300 100.000 No defects
Note:

The test has been carried out according to table 1 of EN 16139:2013, level L1 - general.

This document is validated by digital signature and time stamping in accordance
with the Italian laws and the European Directives which regulate the electronic
signature systems.

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1
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VIA VERONA, 31
251531 /4 37060 GAZZO VERONESE (VR)
) ITALIA

Date received: 15/05/18

Date of test: 15/06/18

Date of issue: 21/06/18 | =

Sample name: Sedia OKITO

Seat front edge durability test EN 1728:2012+AC:2013

Seat front edge durability test clause 6.18

Test results:

Points of Seat force Number of
application N cycles Remarks
100 mm back from
the front edge 800 50.000 No defects

Note:
The test has been carried out according to table 1 of EN 16139:2013, level L1 - general.

This document is validated by digital signature and time stamping in accordance
with the Italian laws and the European Directives which regulate the electronic
signature systems.

Andrea Giavon

The sample name and, when relévant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1
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TEST REPORT MOTTERANI GINO
VIA VERONA, 31
251531 /5 37060 GAZZO VERONESE (VR)
, ITALIA

Date received: 15/05/18
Date of test: 20/06/18
Date of issue: 21/06/18 %
Sample name: Sedia OKITO

Leg forward static load test EN 1728:2012+AC:2013

Leg forward static load test clause 6.15

Test results:

Forward Balancing
horizontal force seat force I\#umtier Remarks
N N of cycles
500 1.000 10 No defects

Note:
The test has been carried out according to table 1 of EN 16139:2013, level L1 - general.

This document is validated by digital signature and time stamping in accordance
with the Italian laws and the European Directives which regulate the electronic
signature systems.

The sample name and, when r ant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1



— ® CATAS S.p.A. Testi ite:
via Amica,p24/3 vfaS ];riiiflleeMatte, 4 ACC RE D IA X
-

33048 San Giovanni al Natisone (UD) 33048 San Giovanni al Natisone (UD) LENTE ITALIANO DI ACCREDITAMENTO
+39 0432 747211 - lab@catas.com tel. +39 0432 747211
Tests, certification and research WWww.catas.com lab@catas.com Membro degﬁ angg;Z\?mF o ILAC

TEST REPORT
251531 /6

MOTTERANI GINO
VIA VERONA, 31
37060 GAZZO VERONESE (VR)

Date received: 15/05/18 ITALIA
Date of test: 20/06/18

Date of issue: 21/06/18 o

Sample name: Sedia OKITO

Leg sideways static load test EN 1728:2012+AC:2013

Leg sideways static load test clause 6.16

Test results:

Sideways Balancing
horizontal force seat force I\#umbler Remarks
N N of cycles
400 1.000 10 No defects

Note:
The test has been carried out according to table 1 of EN 16139:2013, level L1 - general.

This document is validated by digital signature and time stamping in accordance
with the Italian laws and the Eyropean Directives which regulate the electronic
signature systems.

The sample name and, when keélevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1
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TEST REPORT MOTTERANI GINO
VIA VERONA, 31
251531 /7 37060 GAZZO VERONESE (VR)
, ITALIA

Date received: 15/05/18
Date of test: 20/06/18
Date of issue: 21/06/18 i
Sample name: Sedia OKITO

Seat impact test EN 1728:2012+AC:2013

Seat impact test clause 6.24

Test results:

Mass of Height
impactor of drop (l;lfuc;rrlgesr Remarks
kg mm P
25 240 10 No defects
Note:

The test has been carried out according to table 1 of EN 16139:2013, level L1 - general.

This document is validated by digital signature and time stamping in accordance
with the Italian laws and the European Directives which regulate the electronic
signature systems.

The sample name and, when rele¥ant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1
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TEST REPORT MOTTERANI GINO
VIA VERONA, 31
251531/8 37060 GAZZO VERONESE (VR)
, ITALIA
Date received: 15/05/18
Date of test: 20/06/18
Date of issue: 21/06/18 i
Sample name: Sedia OKITO

Back impact test EN 1728:2012+AC:2013

Back impact test clause 6.25

Test results:

Mass of
Angle ; Number
S mp@ctor of cycles Remarks
38 6,5 10 No defects
Note:

The test has been carried out according to table 1 of EN 16139:2013, level L1 - general.

This document is validated by digital signature and time stamping in accordance
with the Italian laws and the Eufopean Directives which regulate the electronic
signature systems.

The sample name and, when riglevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1
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